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MEG Demo (Staff App) - MEG Demo - MEG Staff app: ACETYLCYSTEINE INJECTION (Parvolex ® )

ACETYLCYSTEINE INJECTION (Parvolex ® )
Usual Adult Dose

Paracetamol overdose: 3 consecutive intravenous infusions receiving a total dose of
300mg/kg over 21 hours. (See adult dosage table )

It is most effective when administered within 8-10 hours of paracetamol overdose. The

efficacy diminishes between 10 – 24 hours post overdose, but can still be administered up to

24hours. It may be administered after 24 hours in patients at risk of severe liver damage.

Treatment of acute hepatic failure not induced by paracetamol (unlicensed indication)

Dose: 100mg/kg IV over 16 hours. Repeat dose as required. (Local D&T decision due to risk of
anaphylaxis with higher loading dose)

Contact specialist liver unit in St. Vincent’s University Hospital as soon as possible for
advice.

Dosage should be calculated using patients actual weight up to 110kg

Obese patients: ceiling weight of 110kg should be used.

Pregnant women: use the patient’s actual weight at the time of presentation.
Available As

2g/10ml ampoules (200mg/ml) Concentrate for Solution for Infusion
Reconstitution

N/A
Compatible Infusion Fluid
Glucose 5% (first line)

Sodium Chloride 0.9% can be used as an alternative
Administration

Central/ Peripheral Central or peripheral (Central line preferable due to high
osmolarity - if not available administer via large peripheral vein)

Flushing Glucose 5% (first line) or Sodium Chloride 0.9%
Rate of infusion: See adult dosage table for the Paracetamol Overdose indication ONLY

Cautions
Anaphylactoid hypersensitivity reactions occur particularly with initial loading dose.

History of asthma or atopy, however do not delay treatment.

Caution in children, fluid restricted patients or pts < 40kg as risk of fluid overload (which may
result in hyponatraemia and seizures which may be life-threatening).

May cause decreases or more commonly small increases in prothrombin times.

Patients on a controlled sodium diet (contains 322.6mg Sodium per 10ml).
Side Effects
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N/A
Compatible Infusion Fluid
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Sodium Chloride 0.9% can be used as an alternative
Administration

Central/ Peripheral
Central or peripheral (Central line preferable
due to high osmolarity - if not available
administer via large peripheral vein)

Flushing Glucose 5% (first line) or Sodium Chloride
0.9%

Continuous IV Infusion

Weigh the patient to determine the correct

weight band, then use adult dosage table to

determine appropriate volume of

acetylcysteine to be added to infusion fluid.

(if patient < 40kg use paediatric dosing - see
SPC)

1 st infusion: 150mg/kg (max 16.5g) in 200ml
over 1 hr.

Remove 50mL from a 250mL infusion bag and
add the required dose to the remaining 200mL
infusion fluid.

2 nd infusion: 50mg/kg (max 5.5g) in 500ml
over the next 4 hrs.

3 rd infusion: 100mg/kg (max 11g) in 1L over
the next 16hrs .

Continued treatment with acetylcysteine (given
at the dose and rate as used in the third
infusion) may be necessary depending on the
clinical evaluation of the individual patient.

Doses should be administered sequentially

with no break between the infusions.

Infusion solution may turn light purple. This

does not affect safety or efficacy.
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Side Effects

Most common reactions: nausea, vomiting, pruritis and urticaria.

More serious reactions: Anaphylactoid hypersensitivity reactions (particularly with initial

loading dose) e.g. Angioedema, bronchospasm, respiratory distress, tachycardia and

hypotension. ■Injection site reactions; extravasation.

Cough, stridor, cyanosis, chest pain/tightness, bradycardia, syncope, respiratory or cardiac

arrest.

Generalised seizures, facial or eye pain, puffy eyes, blurred vision.

Raised temperature, sweating, malaise, vasodilation.

Acidosis, thrombocytopenia, anxiety.

Arthropathy, arthralgia.

Deterioration of liver function, lowered blood urea.

(If any advers reactions develop contact National Poisons Centre (01-8379964) to ensure
patient receives adequate treatment of the paracetamol overdose)

Monitoring
Monitor patients carefully for signs of anaphylactoid reactions particularly during initial loading

dose. (adverse reactions usually occur between 15 and 60 minutes after the start of the

infusion)

Anaphylactoid reaction management:

Stop the infusion

Administer appropriate supportive care (e.g. antihistamine and occasionally

corticosteroids)

Once reaction is under control the infusion can normally be restarted at a lower infusion

rate of 50mg/kg over 4 hours, followed by 100mg/kg over 16 hours.

Hypokalaemia and ECG changes have been noted in patients with paracetamol poisoning

irrespective of the treatment given, therefore, monitor potassium levels.

Monitor injection site closely for signs of extravasation
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